RADIO CONTROLLED ELECTRIC POWERED SPECIAL RACING BUGGY

OFF-ROAD RACER

ueo LILEIMIA

THE HIGHEST PERFORMANCE 2WD BUGGY ON THE TRACK.

SUPER LIGHT WEIGHT FOR QUICK ACCELERATION.

SUPERB LONG—-TRAVEL SUSPENSION FOR EXCELLENT HANDLING ON ANY SURFACE.
INDIPENDENT SUSPENSION ON ALL FOR WHEELS WITH PLATINUM OIL—FILLED SHOCK
ABSORBERS AND STABILIZER BARS.

NEW SHIELDED HEAVY DUTY ROTALY SPEED CONTROLLER.

DOUBLE WISHBONE SUSPENSION DESIGN FOR OPTIMUM WHEEL POSITIONING.
RACE—-TESTED GEOMETRY.

BALL DIFFERENTIAL FOR OPTIMUM POWER DISTRIBUTION.

RIGID, LIGHT ALUMINUM—-ALLOY CHASSIS.

POWERFUL LeMANS 240ST MOTOR INCLUDED IN KIT.
FOURTEEN BALL BEARING TO REDUCE FRICTION.
HIGH-STRENGTH, HIGH-QUALITY PARTS FOR LONG SERVICE LIFE.

1:10 SCALE

SLSFER s VB 02
: 1 RAD'O Ehanﬂ |
Al h;JNCLUDEDhaf-‘

y THE FINEST RADMD CONTROL MODELS

BK KIT No.31 16 2N




O Read the instruction carefully.

You can assemble the kit more easily,y
if you have grasped the general idea
of steps and structure beforehand by
reading it through to the end, '

O Check the parts in the Kkit,

Check to see if all the parts are correctl
bagged as they are listed in the "List of
Bagged Parts”
the assembly will enable you
kit without any difficulty.
Check the components in
the kit prior to your
starting of the assembly,

process of assembly will not be accepted.

—ET - Places to put some locktite,

[t will prevent the screws and nuts get
loosen by vibration while running.)
Point where grease should
GREASE] - applied,
(It will reduce f[riction are assure smooth
movement.)

THINGS NEED BESIDES THE KIT:
[2 Channel Radio System] :

This model is designed
for being controlled by
a BEC type radio only,
Get a radio with a mark
as shown at left,

) ﬂm.nmun':’p _
'wo tvpes of radio control set are on
Lhe market, the stick type and the steer-—

ing wheel tvpe, Choose whichever vou
like,

RS

Transmitter

W

Your through understanding of
to the build the

Any claims for replacements or refunds for the model in the

O Learn the marks described in the instruction,

SCEEL LU EE AR ER R R R R DD TR R T R U T T L R T e e e e e T T e e e T e e e e e e T e R T T R e A T

BEFORE ASSEMBLY

O Be well aware of the different types of screws,
1 The difference between the TP screw (short form of self—

tapping screw) and the ordinarly screw is ...
] i

TP Screw [IJJIIFIED
Finer Thread

i  Coarser Thread
2 The kinds of screws which will be used in this instruction,

Set Screw
e
Headﬂ__ \ @

@m 7 ‘]llh'e!ﬂililllllr

Ordinary

Some of them
Screw

pointed tips.

Round
: Serew There are two

: kinds of thread,
finer and coarser

Ones,

Truss

- Screw _
: Bind Screw

. Flat Head @

: Screw sl | ‘ﬁ-‘hn--:}x

EOPick up the correct parts and screw, Irnr.‘,::{:”_ﬂ.?pl :

i Compare the shape and size of small parts,! ' ] éﬂ

: such as screws, nuts, and washers with the .s -

i attached sheet of "List of Small Parts,” [ ° =4
t_‘,‘_j Be sure about the location and direction E,?fﬁktﬁﬂp 1?233“ PaLYS
' of parts to install, — -

: Double—check the location and orientation
: of parts with the illustration before

i installation. When necessary, assemble the
: parts themselves tentatively before

: proceeding to the next step.

O Do not tighten the self —tapping screw
: too tight,

: Do not use excessive force when tightening
: the self—tapping screws, or you may strip
i the thread in the plastic. It is recommended to
i stop tightening it when the thread part on the screw goes
: into the plastic part and you feel some resistance from the
: tightening,

Over tighten may strip the
thread in the plastic,

R

Wrong x

!
+

Steps. where vour it
! 1L,

particul_ar attention
is required,

{ Good

|

O«

[NiCd Battery]

"Turbo Ultima™ is designed to use a
rechargeable 7.2V NiCd Battery pack.

7.2V Racing Battery and 7.2V Sprint
Battery are ideal for the purpose,

7.2V Sprint Battery SCR 7.2V Racing Battery

QO pewiseR|

=rrk = |

[Motor]

This model kit includes the Le mans 240ST motor, as a standardized
item but the following motors are also oplimum to mount ;

W-1011 SPA MOTOR 240WS5,
#1924 LE MANS 2405SB
#1926 LE MANS SPORTS H-2408S.,

[Charger for NiCd Battery]

The Kyosho's Nicd battery is of high performance., If it is charged
correctly, it will operate for a considerable period of time,

Use one of the Chargers listed below which suits your need,

Philips Screw Driver

BINE )

Box Driver (for M3, M4 Nut)

C 3 )

Sharp Hobby Knife

=3

¢

{[Model Name Time Rate % Features
i[No.2221 | Super Nicd 14 to 16 |100 % |For biginners
: Charger (ACI00V) |(hrs,)
INo.2326 | 7.2V Power 5 Tmin.J [about [For biginners Buillt—in timer
: Charger (DC12V) 70 %
[Batterv for Radio 'IN0.1849 | Multi Charger I 20 (min.)[100 % |Timer, Ammeter built in
S ysten) '\. 184 ]ED ll:ngdwl‘:} ick about 1009 |Trickle chargi Aut ti t—off at
gk No, b ambda Quic rickle charging Automatic cut—
lng Fzgnbmltter : Charger (DC12V) 20 (min,) ’ peak of rhﬂi;?g
e B ‘INo.2232 | Super Nicd AC Rapid|about about |Chargeable from Household Qutlet,
E Charger 40 (min,) | 809 Electronic Timer built in,

--------------------

----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------

Micron Line
Tape

Polyca
Paint

—

Rubber
Cement

TLEREM a

Wire Cutter

Lo T\

Instant Glue

—_—




INSTALLATION

@5 ¢ x10 Bearing (1)

2 ¢ x11 Pin (1)
AT

(®) Q

. Y @Gearb{}x (R) (TUL-2)

OF COUNTER GEAR

@ Counter Gear
(TUL—5)

Shaft (TUL-—4)

@ @ Counter Gear

Cut off the remainings
of sprue,

B3 2 ¢ x11 Pin
(TULI=4)

The numerical figures in the brackets indicates
a header number, in which the parts are
contained, After picking up the parts from thef ... =
@ Motor Plate (TUL-5) & bag, do not discard the header for a later ;

reference, Keep the header in the bag or tape
it down to the bag.

INSTALLATION

Mdx4 Set Screw (1)

OF FINAL PINION GEAR
v

@9 Hex Key (2) (TUL-1)

M4x4 Set Screw

Tighten the set screw to the
flat on the shaft.

M3x18
Self Tapping Screw (1)

(st

M3x33 Screws (3)

.UﬂillI'HIFHJWIW.]IIFMIHHIFII'rHJI[‘l’MUlIH’JJHIHHIHPJHIHHIliTIII.!'IIH
i

@5 ¢ x10 Bearing (1)

00 E Ring (E4) (1)

G

Use a pair of pliers to
fit the E—ring,

@Hall Differential (Blister)

()5 ¢ x10 Bearing
(Blister)

©9 E Ring (E4)
(TUL—=1)

M3x33 Screw

Apply a thin layer

of grease.

2l —
;bmmmwmmmmmnlﬁim
igmc__ _7 Ny M3x18 Before installing the ball diffcre??tial_
-iﬂ]_lﬂ]lmﬂnlmllﬂlunmmu![:{._‘ Self Tapping Screw . s . | adjust it as Explained on page Ly
: Za Er'i;iﬂtthl;ieﬂaﬂ;ﬁ%ﬂ?h "Adjustment of Ball Differential” of
: 5 = [ in the direclion as "Guide for Characterizing the Model",
i ——I el -
E — M3x33 Screw @arbnx (L) Shown. *Sce page 19 for an exploded
\ : Fix the three M3x3 screws in (TUL—2) view of the parts,
T o such a way that the Llips will
f],] i 17 be flush with the motor plate,

- Kl &4 49 o



INSTALLATION OF REAR SHOCK STAY

> S

M3x18
Bind Screw

@ Rear Shock Stay
(TUL-5)

M2.6x6
Bind Screw@\

M2,6x6 Bind Screws (2)

(=

M3x18 Bind Screws (2)

'Imu-.mt.lur.m1.1u-:|||r.r.1|r.*.wmmr.f

M2.6x15 Flat Head
Screws (2)

MZ2.6 Nut

W AL L L

3x8 Bind Self Tapping

@ Screws (4)

@ Stabilizer Stopper (TUL-=2)

@ Rear Stabilizer (TUL-7)

M3 Nuts (2) S( ......... 2 Asscmhletﬂ.rﬂuppermdﬁnghtandleft
— ep fitting the ball ends referring the actual
@ sized drawing.
. : 5.8 ¢ Ball ‘ 5.8 ¢ Ball =
M2.6 Nuts (6) @ (Black Color) @ (Silver Color)
©) (TUL—4) (TUL-T)
@) 58 ¢ Balls (Black @) 79 Upper Rod (TUL—7)

‘ (Shorter one)
L)

Color) (2)
© O -
(8) 5.8 ¢ Balls (Silver

olor) (2)

@ O @ Ball End (L) (TUL-7)

-
iiiii

Step 3

M3x8 Bind Self Tapping Screw

o)

| M2.6 Nut S d
g Rear Bulk
G

M2.6x15 Head (TUL—6)

Y Flat Head Screw

Bolt the upper rod :
through a center hole
in the bottom law,

s i

i @
(Actual Size)

56mm -

INSTALLATION OF GEARBOX

Kear Bulk
Head

(D Main Frame
(Blister)

M4x8 Flat Head %
Screws (4)

M3x12 Flat Head
Screws (2)

’Iﬂﬁ'.élh'ﬂll.'ﬂﬁilllﬂ

M3x35 Bind Screw (1)

(' N

L e A T

M3x35 @\

Bind Screw

MA4x8
C% (for" fixing the gearbox)

@ Gearbox Hatc \

\\q
1o

M4x12 Flat Head Screws (2)
(for fixing the bulk head)

IFit six flat headed
screws temporarily,

Flat Head Screw [ Leave the clearance
of 2 mm here,

)

N 2116 N



@INSTALLATION OF REAR HUB (@) Universal Swing Shaft

(Blister)
(69 Rear Hub (TUL-6)

@ Suspension Shaft (B) (TUL-5)
@? Rear Suspension Arm (TUL-86)

@5 ¢ x10 Bearings (4)

@ Stabilizer Balls (2)
Suspension Shaft (A)

Oﬁm (Black Color)

@ Suspension Shafts
(A)  (2)

(M) 5 ¢ x10 Bearing

Suspension Shafts (Blister)
(B) (2)

L
E Rings (E2.5) (2)

5

INSTALLATION

3x12 Flat Head
Screws (2)

P

MA4x8 Flat Head
Screws (2)

[ M3x12

FFlat Head Screw

LEFT

After finishing the work of
this step, tighten firmly the
six screws which have been
left tightened loosely in step 5
"Installation of Gearbox”

[;] FILLING SHOCK WITH OIL Slep lgﬁ?ﬁiﬁ;}:iﬁfﬁ“g Pl‘ing Stopper (B) S‘ﬂp 9 Take off the spring and

stopper (B) RE:. CRg
@ 5.8 ¢ Balls [Disassembly of Shock] : Shock Top Cap

Silver Color) (4) Disgsscmble the four shocks,
which are of assembled form

in the kit, to the state as
shown at right,

@ Rear Axle Stopper
(TUL—-6)

TrLC

Spring

F Ay

Retighten the thread,

_ ) [Adjustment of
Step 3 Step 4 Step S Fit the spring stopper (B) damping Ratio)
: ping
[Pouring 0Oil] by pressing down the You can character—
Place the piston PEHLE © ize your model car

to the bottom by changing the
and fill the

oil slowly,

Depending upon

G

Q ratio,
S Shock Qil (TUL-2) Tighten the cap |

; s Be careful not leave firmly so that ; ; o |;1ht': tlfi]arance _

Fill the anv v Bubble in the oil will not Spring Stopper (B) - | ere, the damping
' & ' ratio will var
cylinder the oil, leak {} : y.
E”?hfll " Valve
LLess tension of ,

gl‘:ﬂ ﬁ{c tha ke More tension.
!?}zlmr = Move the piston up @ 5.8 ¢ Ball ! | 5
shown, and down slowly to (Silver Color) £=| In order to turn the

(TUL-T) spring stopper (B),
hold the shock end

here,

——1- || get rid of bubbles,

= No 3116



INSTALLATION OF REAR SHOCK
AND REAR STABILIZER

M3x3 Set Screws (2)

D
M3x12

(2)

i

M3 Nylon Nuts

@ Shock Collars (2)

(2)

thick,)
62 Adjust Balls (2)
©

Flat Head Screws

(Use the one which is bmm

Rear Qil Shock
(Longer one)

M3x12

Flat Head

Screw ﬁﬁ.,
&

Bolt through the
second hole,

7 M3 Nyvlon Nut
I
@‘; Shm:k Collar (TUL-2) gf @
()@ N V'
(F- a'.-.-,-ﬁ_'TITTTr Ix3 I

Adjust Ball (TUL-5)

(TUL—-2)

INSTALLATION OF KNUCKLE ARM

Front Wheel Shafts

(2)

! O [ Jm
King Pins (2)
|

i
E Rings (E3) (2)

6

G4 Front Wheel Shaft

Knuckle Arm (R)

(TUL-6)

(TUL—4)

Use the component
with a description
of "R”

for the right

King Pin (TUL-T7)

The one with”

L. for tha
- left side.
[—ms
(et
Ih("@ :
w “(34) Front Wheel
J- Shaft (TUL—4)

62 Knuckle Arm (L) (TUL-6)

©9 E Ring (E3) (TUL-1)

mINSTALLATION OF FRONT SHOCK STAY () 58¢ Ball (Silver Color) (TUL—T)

M3x18 Bind Screws (2)

R HEAET LN AL A

M3x15 Flat Head
Screws (2)

AL
M3x8 Bind Self Tapping

Screws (2)

(oo

M3 Nuts (6)

0.8 ¢ Balls

(Silver Color) (2)

M3x15
Flat Head
Screw

Step 1

Assemble two of these
referring to the actual
sized drawing for how
much to screw in the
ball ends,

M3x18 Bind Screw

@ Upper Rod (TUL-7)

@/ (Shorter one) ﬁé
B

(79 Ball End (L) (TUL-7)

ri@ (AE?}I Size)

6] mm |

- Step 3 By seir Tapping @;
: Screw

&

@@é =P

0 I 66) Front Bulk Head

(TUL—86)

(TUL-5)

Front Shock Stay

No. 3116

_E_



MINSTALLATION OF FRONT SUSPENSION ARM

O E Ring (E25)
(TUL~-1)

@ Suspension Shafts
(€ (@)

(Silver Color) ) Sus ' S
pension Shaft
(D) (TUL-=T)

Suspension Shafts
(D) (2)

I _ RIGH
94) E Rings (EZ2,5)

. « -
| (6) @ %TE’IITE 1){1.2.5} (D
-

Front Suspension Arm (TUL-6)

SR,
\ @ Suspension Shaft (C) (Silver Color) (TUL-T7)
G

Knuckle Arm (R) assembled in step 10,

m INSTALLATION OF FRONT STABILIZER Step 2 —_lT
M2x10 Screw 5 W +
Front Stabilizer F
MZx10 Screws {2) . M3x3 Set Screw (TUL—E-} ]
Step 1 ~as g
(e Assemble two of these |
M26x6 Bind Self for. right and left, . M2x10 Screw___g -
Tapping Screws (2) @ 48 ¢ Ball (TUL—-T) Lo, (P2
M3x3 Set Screws (2) @é&-:liljust
a -
D {'I'UL—E)/@
G2 Adjust Balls (2) *;
ST
© Q
(8 48¢ Balls (2) | () Stabilizer Link (S) |
O @ (TUL-2) :
m INSTALLATION OF FRONT BULK HEAD A (3 M3x12
N &__Flat Head Screw

M3x12 Flat Head Screw

M3x12 Flat Head Screws (2) 2
fr'i.?r

D
lj AU mm"—m

M4x8 Flat Head Screws (2)

Dm Rl 4-;'

M4x12 Flat Head Screws (2) R UL '
LW
- < o M4x8
s &k Flat Head Screw
4 o - Bumper

Flat Head Screw

Mdax12
Flat Head Screw




[EINSTALLATION OF FRONT SHOCK

%\MS Nylon Nut
M3x18
Bind S 2
ind Screws (2) (24 Shock Collar (TUL-2)
)

Gt O A

e —

M3 Nylon Nuts (2) Front Oil Shock (Shorter one)~|
e

(24) shock Collars (2)

© L

M3x18 Bind Screw

iE ASSEMBLY OF SERVO SAVER
Ball Nut (TUL-7)

Servo Saver (A) (TUL-6)
M2.6x6 Bind Screw (1)
@ Servo Saver (B) (TUL-86)

Qm M2.6x6 Bind Screw ‘—é % |
%

Widen the slit
with a screw—

river to fit it,

@0 Ball Nut (1)

i _
@Cemer Rod (1) %FIFEE—SEE;H 1 % !r.:;

=/ &

®

Servo Saver
(C) (TUL—-—6)

L& =

INSTALLATION OF SERVO SAVER

L \(0) Servo Saver Collar
% © (TUL-6)
|

{5‘ : /_ “@ - Servo Saver

M3x6
I'lat Head Screws (2)

=

@ Servo Saver Shaft
(TUL-=4)

M3x6 Flat Head Screw

No. 3116 —8 -



[E]INSTALLATION OF TIE ROD

M2.6X15
Flat Head Screws (4)

Step 1

Screw in ball ends to two
each of the tie rod, right
and left referring to the

M2.6 Nuts (4) actual size drawing.

© @0 5.8 ¢ Ball (Black Color)

5.8 ¢ Balls (TUL-4) é_\
)

Step 2

M2,6x15

’mmwunumwum
Flat Head Screw

(Black Color) (4) (7 Ball End

@ O (L)

5.8 ¢ Ball
(Black Color)
(TUL-4)

(Actual Size)

71.5mm -

numerical figures,

@ Extend
the
antenna

T,
_.__
T

gl

Speed Control
Servo

Servo

Receiver

)

=\When you turn this,

the motor, will run. %

s

Set the trim lever %

in neutral, Neutral control at "N"_ =T 9

mark See the bottom column Jeg —

__ “'-'-"""“* = 20y for the Ggﬂratiﬂn of the ) -
N0 : controller,
= | Plug in the battery Al P ® Battlery --eese-
ST connector. aq Refer to 13, 28 as f_;f’ : Meter
Resistor i to the wiring, ..*."" Motor
Fully ) [Motor Test] ® Servo Horns -
Charged Check to see if the

Battery Pack \ controller is set in neutrai' ,

when connecting the plug
indicated with arrows,

® Receiver ------

-'-# . '_-_____ —— -
=h G -\‘.E'I"; l::, “ Extond the s e
SQ 2 \.__ antenna,=~___
X Speed Control

®*Trim Lever----

only.

HOW TO CHE Check the radio control system by s This model car is designed to be
m] CK RADIO SYSTEMgperaling components in order of the k/BEc controlled by the BEC type radio

\ — hﬁﬁhﬂ-ﬂmcﬂ

— i ®Transmitter---
2 'd

It is in effect a control box, Signal

waves are transmitted through an
antenna according to the stick
movements,

Receives the signals from the trans—
mitter and send them to the servos,

They really move the control mercha-
nism of a model car in accordance with
the signals from the receiver

An antenna on the transmitter sends
signals, and one on the receiver
accepts them, They should be fully
extended,

They will adjust the neutral position
of servos, thus regulate the steering
and advancing controls finely,

You can tell the amount of electricity
in a battery and how the signals are
emitted.,

They are intermediate devices on the
servo to activate the controls, There
are several types in shape, They
should be selected depending upon
the usage,

OF STEERING

m INSTALLATION
Stcp l Cut off shaded part,

M3x8 Bind Self Tapping

SCrews Qm (2)

3 ¢ Washers (2)

Enlarge the hole with an
awl so that the control

Neutral

rod can fit easily.

@) Ball End (S)

£ S

-Stcering Rod (1)

o
Ball End (S) 8 Steering Rod
(TUL=7) (TUL—-7)

Step 2

with your radio units,

Use the screw provided

3 ¢ Washer

\M3x8 Bind Self
Tapping Screw



You can change the
length of the control
rod by turning the
ball ends.

INSTALLATION OF

STEERING SERVO (A

To become

M3x8 To become longer.
Bind Self Tapping shorter,
Screws (2) &> //

- Bend it as shown
in the drawing
at right,

SdIne,

Bend it
I|
You can slide the servo
frontward or backward
within the length of the
oval perforation (B). *Keep the
servo horn
in neutral.

M3x8
Bind Self Tapping Screw

L

O

Adjust the length of the control
rod as shown in A and the
installing position as shown in B,
so that the clearance indicated by
C and D should become the

—@

)

m MOUNTING OF RADIO PLATE

Step 1

(7D Body Hook (TUL—-6)

M2x8
Self Tapping
Screw (1)

(rtzsstistd

MZ2.6x8 Bind Self
Tapping Screw (1)

(o
M3x8 Bind Self
Tapping Screw (1)

(oo

M3x6
Bind Screws (2)

=

é— M3x8 Bind Self Tapping Screw

2x8 Self Tapping Screw——

i)

@ Antenna Post
(TUL-6)

Radio Plate
(TUL-2)

——— MZ2.6x6

Bind Self Tapping
oCrew

M3x6 Bind Screw

M3x10 Screw

M3x10

Screws (2) @d.ﬂgb Ball (TUL-T)

M3 Nuts (2) Cf’\ =
(8284 ¢ Ball (1) N

O ©

@Specd Control
Unit (Blister)

No. 3116 —10—



mINSTALLATION OF SPEED CONTROL SERVO @ Servo Stay (TUL—6)

Stepl Cut off shaded part,

Enlarge the hole with
an awl so that the
control rod can fit
easily,

3 ¢ Washer/’@ %

M3x8 Bind Self Tapping Screw
Servo Horn

Use a hole which is
15 mm away from the

By LU'se the screw provided
with wyour radio units,
M3x8
M3x8 Bind Self Tapping Screw
Bind Self Tapping Screws (4)

(o

(3 ¢ Washers (2)

Screws attached to
the switch,

This model car is designed to be controlled by
the BEC type radio only, Those who will use
a non—BEC radio should have a regulator
offered by the radio maker,

SPEED CONTROL LINKAGE

Adjust A and B so that the
85) %’ﬁ? _C?‘:;mml Rad Step 2 controller is set neutral as
: : shown at left,
Step 1 -
@ Ball End (S) (1) @ Ball End (S) @ You can slide the
(TUL~T) Vo T servo frontward or
e b backward within
@: t1e o0at D1 Sle the length of the
a3 control ro Y :
e ke e bl oval perforation,
®??§Ed Control Rod Q “d* ®
.. It become shorter,

TOP VIEW &

"1..,"'

SIDE VIEW b ’%‘%

The position where the' lines align
with each other is the neutral o
setting,

Ist Speed 2nd Speed 3rd Speed

MOVEMENT OF
CONTROLLER

1

ward

N




w INSTALLATION OF RADIO PLATE

M3x6
Bind Screws (2)

=

M3x6
Flat Head Screws (6)
M3x6 Flat Head Screws (6pcs,) = M4x8
[:W M3x6 Bind Screws Flat Head
M4x8 Screws

Flat Head Screws (2)

DTEHW M4 x8

Mdx8 Truss Screws
Truss Screws (2)

/

4 ¢ Washers (2) Gl 2

m INSTALLATION OF RESISTOR

(49 Heatsink (A) (TUL-5)

W)
%‘%r
—7
(V.
‘l& o the controller

SN

M3x6 -
Bind Screws (2) esistor

=

M3 Nut (1)
Center Gear Shaft (1)
[View of Assembly Looked ;
5} ] from the Rear] @
y %
M3 Nut o
a2 Lead the orange cord out
\ of the heatsink.

(19 Heatsink (B) (TUL—5)

M3x6 Bind Screws

@ Center Gear Shaft (TUL-—4)

MNo. 3116 —12—



INSTALLATION OF CENTER GEAR

4 ¢ Washers (2)

@ )

4 ¢ x8 Bearings (2)

@ Remainings of

@9 O Ring (P3) (1) the decal, =

@ This hole is for installing . 3 ae
. the optional motor guard, ==
Lentcr Gear Collar (1) When vou don't employ —'—s:]'f
the motor guard, put a e p—r
surplus piece of decal =
over the hole so as to 49) Center Gear (TUL-5)
prevent any dust from
entering, 230) C L -
i Wambie @Lemer Gear Collar (TUL-4)

4 ¢ Washer
4 & Beari Blist
(©4 ¢ x8 Bearing (Blister) @?&FA@ O Ring (P3) (TUL-4)

To the controller

INSTALLATION OF MOTOR

(14) Motor Cord Step 1
(TUL-2)  Brush Holder ({0 Le Mans 240ST
Terminal Motor (Blister)

[Adjusting way of = Set the set screw to the |

backlash fl : A

acklash] ﬁ at on the shaft, ‘
o7~

M3x3 Set Screw (1)

d 1 M3x6
: O O/ Bind Screw I
i L |
M3x6 Bind Screws (2) e (1.5) @#?
ﬂm Loosen these twor screws and move the upper screw i M3x3 Set Screw
' 5 - w in . :
the way of the arrow to adjust backlash (meshing Pinion Gear (15T) (TUL-4)

degree of the gear teeth.)

e T

m INSTASLLATION OF GEAR COVER

Gear cover (TUL—86)

@D Hook Pin (1)

©>a\£

Cut the gear cover seal to
the length,

@GEEI‘ Cover Seal (TUL-2) (Foam Rubber)

(Remove the backing paper and put the seal
along the area indicated with diagonal lines,)




[Rear]

HﬂASSEMBLY OF WHEEL AND TIRE Step 2 ;@
Rear Wheel (TUL-3)

Inner wheel

Front] Gtep 1
Cut away five g

connections carefully,

: QD Front Tire

: The side with the
: letter descriptiﬂnsi oyes

_ﬁfter fitting the tire and ;H-ThEEI
apply cyanoacrylate glue along
the seam,

Tire

Be careful not to leave
any butt,

EII INSTALLATION OF TIRE

The side with a
=% larger hole should
face inside,

M4 Nylon Nuts (4)

[ /] ) i
— S

(6)4 ¢ x8 Bearings (4)

© |

-@ Drive Washers (2)

Align the
hexagonal
angles,

(Do not screw in too tight so
that the front wheel will turn
smoothly,

@4 ¢ x8 Bearing (Blister)

M4 Nylon Nut
Tighten the rear wheel nut firmly so

M4 Nylon Nut that the wheel will not rotate idly,
EE MOUNTING OF RECEIVER ‘ﬁh
Put the connectors into
the receiver, ‘

Slep i S(ﬁp 2 Antenna Pipe

Affix double sided tape sponge tape W (TUL-2)
to the bottom of the receiver, ) iz

\I_/_// REEEi\"Er :

i A..---"""'-. i Plug in the

, : BEC connector,

@u ble

Sided Tape =
(TUL-2) i =
P A

Cut it to the length
of 60 mm (The :
remainder will be used

@ -
in step 35.) : —7
e -
/ Pass the antenna wire \
: 4_-_._-_._,_.-"'

through the pipe. \




CUTTING OF BODY AND WING Body Fixing Hole (Square Perforation)

Wing Wire Fixing Hole (2 ¢) N Cut out the portion where
' the heat sink comes up.

Body ‘ S ﬂb __ [Rear Part of
L S 3 -

\ L the Body]
Body Fixing Hole (4 ¢) e :, {.\_
? s

] N KyDSHO
R ___..\' E,S:gﬂtritéhi The shears for cutting
e ‘\ sabided polycarbonate is available
Cut off the shaded 5 from Kyosho,
portions along with the No,1829

cut—out line and bore
the holes as designated
in the drawing,

)

Use the curved
jaw for curved
lines,

Apply the straight
blades for straight
lines,

T S
43"55:’#3? S
=N WY .

Cut—out Line

Wing Post Fixing Hole (5¢)

)
)
)

PAINTING The body of this model of polycarbonate, a transparent e
Féast_m +1;1cs|nfrr'{ﬁuld§dd into Sh?ﬁr_&d I’ih[s reg:lcl}mmendedh that
e inside o e body is painted, this will give a better
finish, For better paint adFl]'uesinn wash the ;‘nside of the qugs_tl_u
body with a neutral detergent and rinse it well with Micron Line tape or
water, equivalent can be
Whilst the body is drying be careful not to stain the surface with thumb / used as make patterns,

marks, If you paint your Turbo Ultima in one color only 2—3 coats of paint

: /They are available in !
will be sufficient. If you like to paint it with a coloring scheme in more '

different colors and

than two colors, mask the inside with masking tape or the Micron Line widths, I

Tape according to your scheme and start with the

darkest paint, and lastly apply the lightest color, == ]\ i

all over the area, C — T
KyOSHO s

Polyca Colors are :w
paints Composed =l

exclusively for painting | ©o6shg _.»
polycabonate resin,
They are very easy to

use, Different colors are\""'—"/
Mask the window with available,

the Micron Tape,

Wing (UnderSide)
[Assembly of Wing] R S
Assemble it in order from
a1 to 6,

M3x3
Set Screw

ASSEMBLY OF BODY AND WING

Cut out the decals as close as to the cutout line,
and affix them as shown,

ﬁfﬂ,ﬂ
| " ‘ Fix it with screws @\ 0

p ., 1:? Wing Stopper
#1 (8 '| at a point 25 mm l (TUL-4)
Apply Lhe E ’ away [rom the point, "
decall7) at the
e Double

lace on

the other side, Eutsigﬁ? l};ﬂpe 6
dﬁ;al mrf.lh,ﬁ Bend it slightly so that it
shape of the : :
diagonal lined ‘|\ will not come off easily.
% ey O 5ena it
The decal @ will be Apply the decal@al the end it.
applied the step 37 Apply the decal(D)at the same | same place on the other side.
P P . place on the othtf side, @ l about ﬁﬂmm-—**""’t
m—

—15— No. 3118



EEINST,ALLATION OF BATTERY

KyOSHO

Push this tri h
*WHEN YOU KEEP THE MODEL NOT  removing thetattorr

ing the batte For maximum performance, use
RUNNING FOR SOME TIME OR PRMOVIRg the bariery

pack a high performance battery,

STORED, REMOVE THE BATTERY ' The Kyosho 7.2V Power Battery

FROM THE MODEL WITHOUT FAIL, @ or Racing Battery is recommended,
icd Stra

(TUL—~2)

Tzzvm

SR KCYOSHO L2
| I T ™

7.2V Racing Battery No.2218

Remainings of

cellophane tape ép—;;’;ﬁ

cords with a
strap and
trim the
axcess length,)

or decals,

[Fasten it tightly and cut off

long.

MOUNTING OF BODY AND WING

Receiver

Switch :
| Harness BEC
M Connector

i BEC
Connector

r::: SIS To the molor
o\ 5 Bl
Do 5O  —
- 4 ] |
=]i{=) ollo) : '
Servo Sl::fﬂ @ ! 72“120““1“]‘
. [ =] HE}]\F-IM—AHH-W m
: 7.2V —1200mAh e Ky o sHg

NiCd Battery h ‘ dtions ‘ l'




GUIDE FOR CHARACTERIZING MODEL (1)

[Adjustment of Ball Differential before Assembly]

Adjust the differential before installation by tightening the
M2,6x15 screw in such a degree that the differential will not
turn idly as shown in illustration and the differential gear
shaft will turn smoothly in the reverse way as shown in

illustration (2)

Hold the differential by inserting screwdrivers, then tighten
the cap screw little by little so that the gear will not
rotate idly, Tightening the cap screw too much or letting
the differential operate without tightening the cap screw
may damage the plate or
balls in the system,

Keep the whole system without
contacting a hard surface,

\

Hold the differential gear by vour fingers, and check to see
if the other side will turn in the opposite direction to your
drive on one side, This movement is called the differential
effect. The more you tighten the cap screw, the less the

effect becomes,

2

Repeat the step:-;@ and until N
you get the ideal adjustment, then &
put the sponge cap into the shaft of =
the end where the cap screw is fixed.

[Relation between Motor and Ratio]

E\'c}.of Pinion

Gegar Teeth 14T 15T 16T 177 187 187 207
Gear Ratio | 8.8 | 82 | 7.7 | 73 | 6.9 | 65 | 6.2
Compatible 2405, 240SB

i 360GOLD. 360P T

4B0S. 480T. 480GOLD

[When the Center Gear is Too Tight to Fix]

All parts of this model are precision—worked, so sometimes you
may find the center gear is too tight to install, the step is in 27 :
Fixing of Center Gear” on page 13, In such a case, disassemble '
the center gear shaft once as shown below and enlarge the

shaft hole with a round file a little bit,

Step 2 Step 3 .
File off the hole 0.1 to I[nstall the shaft pushing = :
it toward the direction of :

the arrow,

Step 1

Take out the cenler
gear shaft once,

Amm to the direction
as indicated with
an arrow,

Center Gear Shaft

Foam Rubber
: or Thick Paper

[Adjustment of Ball Differential after Assembly]

The ball differential gear has been adjusted as shown at the

left column, But after the assembly, take a look in the
following ways if the cap screw is tightened properly,

Remove the gearbox cover first, then put a piece of foam
rubber of thick paper between the center gear and the
pinion gear to lock them,

Center Gear

Hold the rear

wheels with your
both hands and

raise the model 1
vertically,

Swing the model car upward by holding the rear wheels,
The best adjusted model will be raised to become

horizontal and %
farther,

7= =N

e s

3

i
-

r's

If the model goes up beyond the horizontal position, it
indicates that the cap screw has been tightened excessively,
Conversely if it does not reach to the horizontal line,
tightening of the cap screw is inadequate. In such a case
remove the flat headed screw which is fastening the rear

‘""--_--

(4

hub and
readjust the M3x12 Flat = >
cap screw as Head Screw TN
shown, l@__ "‘4\'.'.-_-:..___..-5:
(During this pro— - oL =
cedures, hold the :

right side wheel to
lock the
shaft,)

|

W

=
a.__,__._..--".-f"

[

Disassemble only the
left side rear hub,




GUIDE FOR CHARACTERIZING MODEL (2)

[Foundamental Adjustment]

Place the car on a flat surface and keep the car with the
highest clearance, and check to see if the wheels are positioned
at a right angle to the ground, If necessary, adjust the front
and rear upper rods.

A Set of
- Square

O O

eV Vo SV VS

® By shortening the upper rods, you will have a negative
camber angle, With a negative camber angle to the front
wheels, you will have sharper steering response., With a
negative camber angle to the rear wheels, you will have
more traction on the rear,

Camber

L

® By lengthening the upper rods, you will have a positive
camber angle, With a positive camber angle to the front
wheels, you will have a under —steering trait. With a
positive camber anglle to the rear wheels, you will have ano
ver —steering trait,

x With an excessive positive camber angle adjustment, the
universal swing shaft will be sometimes dislocated,

Positive
Camber

[Adjustment of Shock OQil and Spring]

)

)
)

)

* The above is just for a general indication,

Sharper steering

Front (With lighter shock oil
response,

With weaker spring tension

Slower steering
response,

Front (Wilh heavier shock oil
With stronger spring tension
With lighter shock oil

Rear
(With weaker spring tension

More wheel traction

With heavier shock oil

Rear
(With stronger spring tension

Less wheel traction,

[Adjustment of Suspension Spring]
1 In the case of
adjusting the
spring stopper,

2 In the case of
adjusting the
spring spacer,

There are two types,
one is 6 mm thick

and the other 3mm
one,)

Leave a clearance
here to adjust it,
(Align the right and

.........

Leav left ones at the same .
a S==) clearance) Spring
clearances=t | Spacer
here of ) UL -
2 to l0mm, Y 2)

_ Negative
: and Camber Angle Adjustment

: If you connect the upper rod to A point on the rear shock stay,
: A i1s the maximum camber angle ;

) 3

[Relation between the Installling position of the front Upper Rod

: and Camber Angle Adjustment]

When installing the upper rod to A position on the front shock
stay, the camber angle is positioned to A adjustment at the
lowest point of the front suspension systems; likewise B to B
and C to C . In conclusion by changing the connecting points
from A to_B to C, more camh&:r angles are realized,

/@/ant C’

Shock

.Length of Upper Rod

of 16mm,

The length of the upper
rod should be adjusted
epending upon the
connecting point,

A point is the

standard one, A set of

square

O

T~
‘ 1*"9(}“
HUUUg \

[Relation between the Installin% Position of the Rear Upper Rod

when the rear suspension

: systems sink most. At B point, B~ angle is achieved ; that is,
: from A to B direction, the camber angle is augmented,

B’

A-ﬂ'

- I _ |.
e C :Standard Length
of 56mm,

The length of the upper

rod should be adjusted

depending upon the
connecting point,

A C O
By T
c

@®Enlarged View of
90° Connecting Points

o e
[Optional Racing Clutch]

This is a centrifugal clutch for the electric buggy car, it also
functions as a torque limiter. It provides you an easy control
on the slipper road surface. At the same time the device
protects the motor and N

gears from impacts, '

e

C point is the
standard one,

e

"

Racing Clulch

* There are five types of the racing clutch available., Refer to
the optional parts list in the artcle of "When you lose or
shock a part”™ on page 20,

Gear Cover




EXPLOODED VIEW OF BALL DIFFERENTIAL AND OIL SHOCK

[BALL DIFFERENTIAL]

Kev # Parts Name
® Diff. Shaft (B)
® 8 ¢ x14 Bearing
© Presser Plate

© Diff, Ball

€ Diff. Body

@® Collar

@ Diff. Shaft (A)

| Thrust Waser
@ Thrust Ball

@ Tapered Washer
® M2,6x15 Cap Screw

Q'ty

© 8¢ x12 Adjustment Shim 2 @
®

® BALL DIFFERENTIAL

Refer to step 3 gearbox assembly and if
therse is any extra play insert 1 or 2

¢ 8x12 shims to arrow area to
make necessary adjustment,

sides,

® OIl. SHOCK

The parts with * marks
are commonly used for
the front and rear,

% ® Cylinder
% @ Cylinder

[OIL. SHOCK]

Parts Name
® Shock Top Cap
® Spring Stopper (A)

© M2x8 Self Tapping Screw

©® 0 Ring (S)
® valve
® Washer
@ Washer (L)

® O Ring (M)

@O O Ring Spacer

@ O ring (L)

® Shock Under Cap
© Spring Stopper (B)
& Shock End

(S)

% ® Rubber Cap (Thinner one, For Front)
% © Rubber Cap (Thickness one, For Rear)
(Shorter one, For Front)
(Longer one, For Rea)

% @® Main Piston (Shorter one, For Front)
% & Main Piston (Longer one, For Rear)

% @ Spring (Shorter one, For Front)

% © Spring (Longer one, For Rear)

% @ Sub. Piston (Shorter one, For Front)
%@ Sub. Piston (Longer one, For Rear)

el
=

N RN NMNDMNNDMNDEREEREROE S PODE S

PARTS LIST

Key #
® Main Frame
® (2 Ball Differential
® Univasal Swing Shaft
® @ Front Oil Shock
® ® Rear Oil Shock
4 ¢ x8 Bearing
@5 ¢ x10 Bearing
Wing
® ® Speed Control Unit

Parts Name

@@ Le Mans 2405T Motor

(D Radio Plate
02 Gearbox (L)
03 Gearbox (R)
19 Motor Cord
@® Wing Wire
(® Gear Cover Seal
@ Double Sided Tape
@® Strap (S)
0 Nicd Strap
@ Antenna Pipe
@ Stabilizer Link (L)
@ Stabilizer Link (S)
@) Stabilizer Stopper
%29 Shock collar
%@ Spring Spacer
@9 Rear Wheel

Q'ty

DD NNDN = =

1
1 set
]
1
1
1

1set

—

<,

Key # Parts Name

@ Front Wheel

@ Final Pinion

@ Pinion Gear (15T)

@0 Center Gear Shaft

@D Drive Washer

@2 Counter Gear Shaft

@3 2 ¢ x11 Pin

@9 Front Wheel Shaft

@9 Servo Saver Shaft

@ Wing Post

@» Wing Stopper

@ O Ring (P3)

39 Center Gear Collar

4D 5.8 ¢ Ball (Black Color)
@) Motor Plate

@) Heat Sink (A)
@3 Heat Sink (B)
@ Front Shock Stay
@9 Rear Shock Stay
@ Front Stabilizer
@) Rear Stabilizer
@® ‘Suspension Shaft
@ Center Gear

60 Counter Gear

6D Stabilizer Ball

62 Adjust Ball

(B)

Key #

Parts Name

%3 Sponge Cap

69 Front Suspension Arm
%9 Rear Suspension Arm
66 Front Bulk Head

) Rear Axle Stopper

68 Rear Bulk Head

89 Gear Cover

€0 Bumper

60 Front Hub

62 Knuckle Arm (L)

63 Knuckle Arm (R)

#9 Rear Hub

69 Gearbox Hatch

©0 Servo Saver (A)

€ Servo Saver (B)

©® Servo Saver (C)

®9 Servo Saver (D)

79 Servo Saver Collar

@) Servo Stay

79 Body Hook

@9 Antenna Post

@ Ball End (L)

@9 Ball End (S)

78 Sus. Shaft (C) (Silver)
@ Sus. Shaft (A) (Black)
@ Tie Rod

Key # Parts Name

79 Upper Rod
®9 Ball Nut
) 5.8 ¢ Ball
62 4.8 Ball
®3 Suspension Shaft
89 King Pin

#9 Steering Rod

@8 Speed Control Rod
@7 Center Rod

@9 Battery Holder

89 Body

@@ Rear Tire

@) Front Tire

@2 Decal

@9 Shock Oil

@ E Ring (E2.5)

@ E Ring (E3)

@ E Ring (E4)

@ Hook Pin
@ Hex Key (1.5)

@ Hex Key (2)

) Body Pin

The parts with @ are
assembled,

(D)

Q'ty
4
1

(Silver Color) 10

=

W = = N N W




LIST OF PARTS & KEY NUMBERS (1)

1 : 10 TURBO ULTIMA BAGGED PART LIST

® 4 ¢ X8 Bearings...6
(1903]

@5 ¢ x10 Bearings...6
[1901]

©)

@ Universal Swing Shafts...2 [W-5061]

BLISTER

8 ¢ x14 Bearings...2
(1911]

=

@ Ball Diff, ...1

@ Front Qil Shocks..2

[(W-0108]

@opeed Control Unit ..,1 sest

[1817]

(W-5003]

(8 Rear Oil Shocks ...2

[W-5004]
i[5
\N iy
: ifﬁ i
145 - gJ
4 G BUNESSC 1 =
i =i L
e l=_.-
@ Le Mans 240ST Motor...]

a

r" 0 o 0
o) o o O O
l | } ) o
!: - = = - . e — == lﬁﬂf’/ O O
f-"| - O O
/o) N
\ O Q O O
(MMain Frame..l [UM-27] ]\ o o 0
TUL=1
= =N ® Screw,Nut and Hex Key[UM-36]
® Hex Key (2)..1 e I'lat llead M2 EXC 15+ & ® Nuts
- - N Screws W : s
Hex Key (L.5)..1 :wmaxen-a — 8 ¢ x12 Adjustable Shims.2
-Eet M3X 37 . — M3 [wiD;iL[g\;f»n1ngl
Crews
ﬂm M4 X 41 - m M3 X126 @ @ (E2,5)..10
DEW ® Nylon Nuts [OT-39]
® Screws Wmams---z @ & E Rings (E3)..3
M4 X124 (CB-72]
(jmmEmmmm M 2 X10--- 2

(:W M3 X102

(Jutntd M2X 8- 1

¢

DL AL LS s

M3 X333

Self Tapping Screws

IITTTTTTED M3 X181

®.Bind Screws

[]]m M2.6X 63
@w M3X6-8
'I (TERITNEIENATE] M 3 X 18+ 6

e

A T T
M3 K351

Bind Self
e 1 Aapping Screws

[]:m M2.6X 63

Qﬁuunmaxamm

® Truss Screws

e Washers

(0) 2+
@ 4¢ .+.4

@ E Rings (E4)..2
@ [KC-20]

.@I look Pins,..2[Ep-22]

@ Body Pins...3[1889]




LIST OF PARTS & KEY NUMBERS

(2)

©_&

i?2 Gearbox (L)..1

O

i¥Gearbox (R)...1

M
& Shock OQil,..1

J [1951]

Screw Cement,,, ]

SCREW CEMENT !

e

e T
& Siicone Grease |

Silicone Grease...]
[OT-38]

TUL-2

o

4i Stabilizer Links (L)...2

o O

-

[UM-29]

19 Wing Wire...1

[OT-65]

1D Double (SC-46]

sided Tap...l

O \

oo OO
et
o
1

2 Stabilizer Stoppers...2

J O L

K///\
N

o 0
o)
QO o]

o]

S

AN

ii. Radio
Plate...1

O
[(UM-30] 1

0
Yo
o

@ Stabilizer Links (S)...2

: K

=]
dp-Motor Cord...1 [OT-79]
[9 TR T T TR T § JL1d1] ]
agStrap (S)...2 [EP-37]

(W-5003] [W-5004] x 2

(bmm) .

@b Shock collar x 4

NN

(6 mm) (3 mm)

S

2 Spring Spacer x 4

O
Valves. 4 (Spare parts for
SOE "% il Shock)
O

O © Rings (P2)..4

A A T AT IR T T A T T T L 7 - o A Bl

L A e e g

vowrs SN Gear Cover

Shsaft..1 Hn-1 @l

Y

IR AR R RN L

T nnnnm

—) @NiCad Straps..2 (EP-30)

g Antenna pipe..l[gp-79)

gh-Front
Wheels...2

[UM-33]

Final Pinion...]
®
(OT-76]

TUL-4

@ Counter Gear Shaft...]

Q [UM-5]

[

gl Pinion Gear (15T)..1

& Front Wheel Shafts,.2
[UM-8]

O

@9 Servo Saver Shafts...2

(0OT-24]

:

[UM-27]

]] g9 Wing Posts..2 [0T-65]

[UM-5]

Rear

%® Wheels,..2 [UM-32]

] gg-Center Gear Shaft..1

gyDrive Washers...2
[OT-19]

gnWing Stoppers...2
[OT-65]

1 @ 2¢x11 Pin,..1 [UM-5]

@ g 8 O Rings (P3)...1[0T-29]

@ O@ 58 ¢ Balls [OT-101]
~ (Black Color)...6 [SC-89]

&3 Center Gear
Collar...1

[1903]

No. 3116




LIST OF PARTS & KEY NUMBERS (3)

TUL-5
8) 8) (3
O
O | q O
i T‘“mrlll shock Stay 45'Rear Shock Stay...]
[UM-261]
[UM-286) @ (o)
. O ¢

O'h.._
O
@D

O
/—\
Rt

O
QO O
#iMotor Plate,... 1

00O
M-4
(UM-4] GGGJ

4 amRear Stabilizer,,,1 |

ap Heat Sink (A)..] L e

[OT-72) - |

I it Front Stabilizer,,.l 4 Sus, Shaflts (B)...2 [UM-7] |
. [UM-29]

Oﬁw &t Stabilizer [UM-29]

OO0
00O
Q00O

©00
OO Q| @wileat Sing (B)...! Balls. 2 |
[OT-72]
"~© O ®J ©| &2 Adjust Balls.4 [UM-28]
ﬁ !:h = -
E[ﬁ EZ?]: ﬁﬂ-t?umer Gear [UM-1] % Sponge Cap,.] 6 18H)
i szl-ntc-r Gear  [UM-1]
TUL-6 |
g e
\ L 0 =/
s O 0

& Front Sus, Arms.,.2 {
[UM-13] /\
S
o\ = /o Cz// @A) a4 .

55 - Sus 3
i S~ 21 e Gl s Rear Bulk Head (UM-12)
o ; o 0 O
_@/ w_ st'Rear Axle Stopper..l [uMm-121

3¢ I'ront Bulk Head..1 [UM-12] §8¢ Servo Saver (C)...1

8 Gearbox Hatch...] \ # Servo Saver (A)..] \C@ @)/

i

U U 7 \"i‘iiﬂmwﬂ Saver (D)..1
B0 - [UM'211
o O 0 ::_\ / Bumper...l

=

%
;m@ ) -
O 1

il i i o :
oYololo PN : )

7 v 7 7 U
A A A C

AR R O

77 |

T4 M WA A .

2%/ 7 $% iﬁ: BT Servo Sav

2 ] i A @ |

g A v /]
7 i i q

A W v

o |

ﬁfﬁ ;,/ﬁj iﬁﬂ 7 # Rear Hubs,.
A D
P, T [ P2 | @ (UM-11]
%, /) "5,.,;’ ’ @ **Gear Cover...]

n"ﬂ.r

[UM-12] ' '
giI'ront Hubs,.2
[UM-11]
D |




LIST OF PARTS & KEY NUMBERS

(4)

[OT-35]

gy Ball E :
74 Ba nds (L) ISC-B0]

{: E 75 Eaéll Ends (S)

[OT-35]
[(UM-9]

(j § Ball Nut..l1 [OT-33)

@ O ©5.8 ¢ Balls [0T-32]
(Silver color)...10

@ O %48 Balls  (UM-29)

] gg Battery Holders,..2

[UM-27]

A7

LRI

¥ King Pins,..2UM-8]

7§ Sus, Shafts (C) (UM-7]
(Silver color)...2

o Sus, Shaft (A) [UM-7]

' (Black color)...2
#3-Sus. Shafts (D)..2[ym-7]
78 Tie Rods...2 [SC-89]

79 Upper Rods..4 [0T-35]

#9 Steering Rod...1

Speed Control Rod
® 1

[UM-9]

(UM-8]

#7 Center Rod...1 [UM-9]

(8 Wing...1
82 Decal...1

§9:Body...1

\_/-/

(OT-107]
[(UM-35]

[(UM-34]

§¢ Rear Tires,,.2
[W-5032]

81 Front Tires,..2

[(SC-26]




PARTS LIST

You can purchase replacement and optional parts for your kit. We offer these parts in convenient "partts packs” which can be
purchased anywhere Kyosho kits are sold. Note that parts are not sold separately but are available within a Parts Pack. When
refering to the parts pack you need, always use the Kyosho Pack Numbe, For instance, if you need wing, ask your dealer for
Kvosho Parts Pack OT-—107

Key #| Parts Name Consisting of Key # Parts Name Consisting of

O0T-19 | Drive Washer x4 Optional Parts

0 T-24 | Pionion Gear (15T) | @ X1 UM-17 | Wheel Set

0T7-29 | O Ring & X10 UM-23 | Pinion Gear (18T)

07-32 |58 ¢ Ball 61 %10 UM-24 | Pinion Gear (19T)

07T-33 | Ball Nut (M2.6) 80 X 10 UM-25 | Pinion Gear (20T)

0T-35 |upper Rod Set B x4 X8 UM-28 | Motor Guard

0T-39 |E Ring (E2.5) & %10 0T-23 | Pinion Gear (12T)

OT-65 | Wing Stay Set dx1 & &x2 O T-24 |Pinion Gear (15T)

0 T-72 | Resistor Heat Sink | @ apx 1 0 T-38 | Silicon Grease 2g x 2

O T-76 | Hard Final Pinion Gear | @ X 1 0 T-50 | Pinion Gear (13T)

OT-19 |Cord Set X1 set 0 T1-51 | Pinion Gear (14T)

oOT-101 5.8 ¢ Ball (Black2.6 ¢ hole) @ X10 o0 T7-52 | Pinion Gear (16T)

0T-107 | Wing @ X1 0 T-53 | Pinion Gear (17T)

uM-1 |Gear Set @ & x 1 Others x 3 O T-66 | Low Profile Tire (Pin TygPin Spike Rear Tire x 2

uM-3 |Gearbox @@ x1 O T-67 | ‘Pocet e o™ 3 Piece Type x 2

UM-4 |Motor Plate @ x1 O T-90 | Ahesl for Low I Piece Type x 4

UM-5 |Gear Shaft Set M@Rx1 @x2 E F-103 | Racing Wire - s——

UM-7 |Sus.. Shaft Set @ @ T ®x 2 L M-15 Motor Ring Plate Cooling Plate for Le Mans Motor

UM-8 |Front Shaft Set @ 8 x2 § C-90 | Front Tire For Soft Surface Track

UM-9 |Rod Set @ X2 & ® @ x ) Others x 2 R Kk -15 | Low Profile Tire Rear Tire x 2

uM-11 |Upright Set @Bx1 HEx2 1863 | Sponser Sticker

UM-12 | Bulk Head Set i 69 & 6 & 1 1871 | Sponge Tire (A) For Front & Low profile Wheel

UM-13 | Sus, Arm Set 6 &x 2 1 883 |Frontia Hobby Oil 30ce

ot |Servo Saver o |8808OBB1 1953 |Sicon Ol (5)  [Does not change density

UM-21 | Front Bumper 69 X1 - Silicon Qil (M) "

UM-26 | Special Shock Stay | @ @ x1

umM-27 | Special Chassis M X 1 & $x 2 o Sificon O (1D 7

UM-29 | Stabilizer Set HRWPHBx 2 B@x1 X4

UM-30 |Special Radio Plate | X1 1990 | Regulator Stable Power Supply for RX,

UM-32 |[Rear Wheel & x2 w-5001 | Pressure Shock (S) |High Efficiency 12 ¢ Shocks

UM-33 | Front Wheel @ x2 w-so02 | Pressure Shock (L) ",

UM-34 | Body %1 W-5005 | Special Rod Set One Touch Adjustment

UM-35 | Decal § X1 wW-5009 | Hard Pinion Gear (9T)

UM-36 [ Screw Set Serew Nul Wrench Set w-5010 |Hard Pinion Gear (10T)

w-0109 [ Ball Diff, @) X 1 &3 X 1 W-5011 |Hard Pinion Gear (11T)

W-5003 | Adjustable Oil Shock (5) @ @ Bx 2 W-5021 [Large Size Wheel For Rear Tire, Silver

W-5004 | Adiustable Oil Shock (L) B 6 Bx 2 W-5032 Ilﬂng“!:i Ia‘ﬁlf::'re Tire

w-5032 |Low Profile Tire (Soft) $0x 2 W-5033 | Narrow Tire (Pin Type) '[i15nd for front. rear, 2pcs.

w-5061 |Vniversal Wing Shaft @ X2 W-5034 | Narrow Tire (Hard Surface)

SC-26 [Front Tire &0 X 2 W-5040 | Racing Clutch (19T)

S C-46 |Double Sided Tape | X1 w-5042 | Racing Clutch  (127T)

sc-g9 | Tie Rod fx2 @ dax 4 W-5044 | Racing Clutch (14T)

E p-22 |HoOOK Pi_” X5 W-5046 | Racing Clutch (16T)

EP-37 | Strap (S) MX6 w-5048 | Racing Cluich (18&)

EP-39 | Nicd Strap MxX6 1911 | Ball Bearing (8 ¢ x14) 2

sp-79 | Antenna Pipe X5 1951 |Shock Qil Set (SMID 3 different weight,

CB-72 |E Ring (E3) x4 1974 |Bearing Set for Lltima | @& @ 6 8¢ X14 X2

KC-20 | E Ring (E4) W x4 i Ball Diff, e e ev 2

1817 |Rotary Controller " @ X1 set Shaft Plat Set 1

1889 |Body Pin ™ X5 Ball Diff @D 12 ®xX2 @X10
wBD-2

1901 |Ball Bearing (5¢x10) | @ X2 Ball Set R 1

1903 |Ball Bearing (4 ¢ x8) ® X2 WBD-3 Ball Diff, Body B X1

icyoska

No. 3118




A O T T T T T T T T T LR R T LT

THINGS TO OBSERV

KYOSHO ASKS YOU TO ABIDE BY THE FOLLOWING POINTS IN ORDER TO RUN YOUR MODEL

SAFELY :

THE PROPER HANDLING ONLY CAN BRING OUT ITS CAPABILITY TO THE FULL ;

SO

READ THE INSTRUCTION CAREFULLY BEFORE ENJOYING THE RADIO CONTROLLED MODEL

WORLD.

T T e e T T T T T

ﬁ @ CHECKING ALL POINTS

Check to see if speed control
are steered according to your
stick controls on the radio,

Examine all cords are
connected properly,

Check
and nuts are
firmly,

speed
Control
Stick

Steering Stick

Check to see shortage of
battery power for the

Check to see if front wheels are/_,-—O
steered according to vour stick.

controls on the radio.

@ WHEN CONNECTING THE NICD BATTERY

Before connecting the Nicd battery, confirm that the
speed controller is positioned in neutral,

Speed Control

—Z2Z2CA I‘?F‘j@'ﬂmm> 0 S S0P OO VOO SODNOODONOOPO OO ROOOON

<z

transmitter,

to see if all bolts
tightend

Check to see Nicd battery is __—@ sy o
fully charged,

",

{”* Placet your model on a

box when you have a

;

e test—running so as to

“- : *R;ikeep the model aloof EET?}( [}z?rts

SRS 'H" I'a::rih-::'. 1:u.n__ moving
.............. SR, 'E};, smoothly,

......
[} [
.............
L -
_______

..........

e A Ll L L R R R R A REE RN LR R N R R R R R R R R R R R R R R R R R R N R R R R R E TR E TR

@ PLACES YOU MUST NOT RUN YOUR MODEL

The electric R,7C model car is powered by a powerful
Nicd battery, so it may run at a faster speed than you
expect it.

Under any circumstances, do not run your model in the rain
or through a puddle. Water penerated into the receiver,
switch or servos may cause a trouble,

If the lines here are aligned, the
speed controller is kept in
neutral,

.WHEN YOU HAVE
TWO CARS OR MOR
RUN TOGETHER

Two cars under the same
frequency cannot run at a
time. When there is

another model going in
the same time, compare

the frequency of yourZz—~J
radio with his,

& & & & & & & 00 DD PP E PSS DO PR D PR D BPES BB BB

<=

together, at a
time since. we
2 are differently
F..Eﬂmrﬂd.

b

'##II!!IiliilllIiiliiiIiililiili'lllililiil-lqiq"11.]|..".‘...-.-'-.-...-.‘..-'-.-.--."-‘-‘-.“'.'...

T T T T e AT



T T e e e e g ST U U TR R UG R

@.

>

OWEZ=ZZ2CAH

® pack.

L

L ]

L ]

® Discharged
® &w~Nicd Battery
s Fully

@ charged '

° Battery

&

»

L

@ SEQUENCE OF SWITCHING ON WHEN YOU
RUN YOUR MODEL

Firs.f; turn on the sul:-it-:;h of the transmitter, then that of the
receiver, Remember it is from the transmitter to the receiver,

[f you don't keep this sequence, the car may start to run
haphazardly or the

Transmitter

Speed
Control

BREAK —IN RUNNING

When you have your car run for the first time, drive it
slowly while it uses up one to three charges of the battery

R

resistor may generate heat excessively,

3 [

Receivery

«This is ri

ght
order, _,.-+"

Swilct

RESISTOR

The low speed and medium speed are realized by increasing
resistance of the speed controller, So after keeping the car
run in that condition for a while, do not touch the speed

controller since it is very hot,
ML being driven at
Ppo’ the Ist or 2nd
<speed only. .

e Y Ty e RN R TR RN RN R R R R R R R R R R L

v

o

Resislor

L]
Ay
a
&
=

6>

L E R R EREEERERERESTEREN]

I can't' stand it @

A CAR WITHOUT BATTERY BOX FOR
RECEIVER

Some model cars have the only battery pack to drive the
motor and to power the receiver, With such a tvpe of
cars, you cannot keep it running when the power in the
battery decreases to some extent and electricity does not
flow into the receiver, Whenever you notice your car
beginning to lose speed, stop your operation,

Gee ! What,
the heck !
mgkcs it ou
of control?

r* Ii'h

@ WHEN A CAR STALLS SUDDENLY

Don’t drive it by force. Otherwise, The heat generated by
the motor or wiring may melt or damage some parts,

It's tangled.*-.
Don't drive me
scrazy, ;

Conversely speaking, do not
try to hold a running
wheel. The same kind of W
trouble may happen, h

i[IIHHIIIJiIIIEIIIIIIIIIIIIIIIIHIIIIIIIHIIIIIiIiIIIIIIIIlIIIFIIIIIIIII!IiIIIlIIIH]HHIIIIIIIJ'IIIIIHIH[IIIIII!IIIIHHHFIIIIIHIIIIHIIII[IIIlIIIIIIIIII:IIIHIIIIIIIIIlII!IIlIII|IIIIIlIIIFIIIIIIIIJIIHII[II]'IIIIHIIIFIJIIIEIIIIIIIIHIIilllllliIIliIIHIIIIIIIlFIIIIHIIIIIIIJILHI

T+ @

Rec

@--l-.-'u-<n:’5—f“zz‘:?3 F.Jm—!"rl:r-> Y E I

Wipe off stains from the mo
tor, gears, and chassis, in ord
er Lo make them prepared fo
r the next operation,

SQUENCE OF TURNING OFF THE SWITCH

Switch off the receiver first, then that of the transmitter,

In a word, It is the topsy—turvy proceeding of what when
vou stasrt a car

eiver

ATTERY

You must unplug the
connectors of the Nicd
battery pafck and store it
separately.

TAKING OFF NICD B

’tq— Nied Battery

MAINTENANCE wa
AFTER A RUNNING, .-

-

LE A SRR A LR R AR AR R AR R SRR Rl R R RFE S EEEEEEEREEREREEREEEEREEEEEEEE SN E RN N R R E E S RS E SR R E TS EEOECEE Y

@ TAKING CARE OF MOTOR AFTER A RUN

The motor becomes hot after each run, So continuous
running may shorten its life, Do not run the car until
the motor gets cool after each operation, Depending upon
a running condition, the resistor may generate heat, Do
not touch it right after a run.

M nmrf‘ﬁ—’ % R

After several runs the motor
may lose its power, This is
because of carbon accumu-—
lated on the commutatlor of
motor, In such a case, removeir
the pinion gear and run it
idly for 15 minutes,

Pinion
Gear

Qil the bearing of
motor periodically,

T T T T A T D i T TR

The Super Hobby

PRINTED IN JAPAN.

AFCEST



1:10 SCALE

RADIO CONTROLLED ELECTRIC POWERED SPECIAL RACING BUGGY

OFF-ROAD RACER

TurRBo ULTIMA

KIT No.3116

! THE FIMNEST

RADID CONTROL MODELS

I;:__l'_j B I

_.d‘l:x

« o I~

@ Ao BETIVIA z:m.m:::

TURBO [JETINVIA e dee |°|:'é.,,.& e
TURBO PR TIMA BEF" Two i (wem

®) 223 o3 e wm aus

oo B T O 5 @

EVEESE AOERED TRAM  EYOHHD PALDIND TeAPE vl e i Tode

EEST] DG SRS T Gk
T yemo] o | yezo] 1Y DS HIO | IKCYOSHEO

FCE15T



orr-roap rRacer” TURBO ULTIMA”

(Spare parts List) KIT No. 3116

KyOsSHO

HE FINEST RADIO CONMTROL MODELS

arts | Description Contents Cuantity
" 0OT-19  Drive Washer ; | 8D X 4 pes.
“OT24 Pinion Gear (15T) : | @& x ¥ T P
0128 | O Ring @8 x 10 pcs
" OT32 | 53¢ Ball | &) x 10 pcs.
E}T 331.3'3: EE." Nut {NI':" E} B ) @;E‘ X 10 PCs.
_OT35 @ Upper Rod Set | @@ x4pcs. @ x8pcs. . - 151
"O0T-33 | E Ring (E255) t @9 x 10 pes.
- OTH65 | Wing Stay Set | @ X 1pcs. @0ED X 2pes.
OT-72 | Heat Sink for Resistor | 2@ X 1 pcs. - B
OT-76 Hard Final Pinion Gear : @ x 1 pcs.
OT-719 Code Set : | 49 X 1 set.
OT- lﬂl 5.8¢ Ball (Black?2. 6¢ Hole) @d x 10 pcs.
OT-107 | Wing . ‘ X 1 pcs. )
UM-1 Gear Set | @ x 60 X 1pcs. other 3 items
UM3 Gear Box X @13 x 1 pes. e
UM4 | Motor Plate @D x 1 pcs.
UM-5 | Gear Shaft Set | 606D x 1pes. B3 x 2 pes.
UM-7 | Suspension Shaft Set d a8 G5 7D & X 2 pcs.
UM-8 Front Shaft Set | 898 X 2 pes.
UM-9 Rod Set ' b @ X 2pcs. @9EED X 1pes. other 2 items l
UM-11 Up-right Set 663 X 1pcs. 6DED ¥ 2 pes. -
UM-12 Bulk Head Set 1666 676869 x 1 pes.
UM-13 Suspension Arm Set g 6965 X 2 pes. S -
UM-14 Servo Saver Set | EEOEDEREIT @ X 1pes. G0 X 2pes. G) X 4pes.  other 16 items
UM-21 Front Bumper 60 x 1 pcs.
UM-26 Special Shock Stay @)@ x 1 pcs.
UM-27 Special Chassis _ @ x 1pcs. @EY X 2 pes.
UM-29 Stabilizer Set | @Ee2E36DE x 2pcs. 9D X 1pes. 62 X 4 pes.
UM-30 Special Radio Plate dD X 1 pcs.
UM-32 Rear Wheel o @6 X 2 pcs.
UM-33 Front Wheel 1 @exz2 pCs.
UM-34 | Body & x 1 pes.
UM-35 Decal G2 x 1 pcs. | ouimn
UM-36 Screw Set ; Screw, Nut Wrench 1 set
W-0109 Ball Differential 2 @ x 1pes. &3 X 1 pes. 3
- W-5003 Platinum il Shocks (S) e @ 2183 X 2 pes.
W-5004 Platinum OQil Shocks (L) -~ ®Eede x 2 pes.
W-5032 |  Low Profile Tire (Soft) 60 X 2 pcs.
- W-5061 Universal Swing Shaft _ @ x 2 pcs.
SC-26 Front Tire E 61 x 2 pcs. s e e
SC-46 Double Sides Tape _ a7 x 1 pcs.
SC-89 Tid Rod @ X 2pcs. @F) X 4 pcs.
EP22 Hook Pin ] @) % 5 ps. ) _ B
EP-37 Strap (S) | 48 x 6 pcs. ks
"EP38 | Ni-Cd Strap 19 x 6 pes.
" SD78 | Antenna Pipe | @0 X 5 pcs.
" CB72 | E Ring (E3) = | ® x 4pcs.
" KC20 | E Ring (E4) e @ X 4 pes. ¥ -
1817 | H.D.Rotary Speed Controller . X 1 set.
1889 | Body Pin i @ % 5pcs.
1901 | Ball Bearing (5¢ x 10) @ x 2 pes. s
1903 | Ball Bearing (4¢ x 8) __(® x 2 pcs.
|
P T ;
- 1 e
: | |
|
r
l

#RE OPTION PARTS, PLEASE SEE INSTRUCTION BOOKLET KYOSHO CORPORATION
PRINTED IN JAPAN



